



Evaluation and Management of Multi-System Inflammatory Syndrome in Children (MIS-C)

Clinical Practice Guideline

Approved by SSM Health Cardinal Glennon Clinical Practice Guidelines Committee May 23, 2024

Evaluation and Management of Multi-System Inflammatory Syndrome in Children (MIS-C) Clinical Practice Guideline

SSMHealth Cardinal Glennon
Access Center Transfer Line
888-229-2424

1. SSMHealth Cardinal Glennon CPG Home

2. Resources

- a. CDC Health Alert Network (HAN 00432). <https://emergency.cdc.gov/han/2020/han00432.asp>. Accessed March 2024.
- b. https://emergency.cdc.gov/coca/ppt/2020/COCA_Call_Slides_05_19_2020.pdf. Accessed March 2024.
- c. <https://discoveries.childrenshospital.org/covid-19-inflammatory-syndrome-children>. Accessed March 2024.
- d. Morand A, Urbina D, Fabre A. COVID-19 and Kawasaki Disease: The Known-Known, the Unknown-Known, and the Unknown-Unknown. Preprints 2020, 2020050160.
- e. Jones VG, Mills M, Suarez D, et al. COVID-19 and Kawasaki Disease: Novel Virus and Novel Case. *Hosp Pediatr*. 2020; 10(6):537-540.
- f. Mehta P, McAuley DF, Brown M, et al. COVID-19: Consider cytokine storm syndromes and immunosuppression. *Lancet*. 2020; 395(10229):1033-1034.
- g. Belhadjer Z, Meot M, Bajolle F, et al. Pediatric acute heart failure and SARS-CoV-2 infection. *Circulation*. 2020 May; 141(18):1447-1454.
- h. Shekerdenmian et al. Characteristics and Outcomes of Children with Coronavirus Disease 2019 (COVID-19) Infection Admitted to US and Canadian Pediatric Intensive Care Units. *JAMA Pediatr*. 2020; 174(9):868-873.
- i. Yen C, Hung M, Wong Y, et al. Role of intravenous immunoglobulin therapy in the survival rate of pediatric patients with acute myocarditis: a systematic review and meta-analysis. *Sci Rep*. 2019; 9(1):10459.
- j. Perez EE, Orange JS, Bonilla F, et al. Update on the use of immunoglobulin in human disease: A review of evidence. *J Allergy Clin Immunol*. 2017; 139(3S):S1.
- k. <https://www.ahajournals.org/doi/10.1161/circulationaha.120.048360>. Accessed March 2024.
- l. <https://www.aappublications.org/new/2020/05/20/covid19inflammatorysyndrome052020>. Accessed March 2024.
- m. Verdoni L, Mazza A, Gervasoni A, et al. An outbreak of severe Kawasaki-like disease at the Italian Epicenter of the SARS-CoV-2 Epidemic. *Lancet*. 2020; 395(10229):1771-1778.
- n. <https://covid.cdc.gov/covid-data-tracker/#mis-national-surveillance>. Accessed March 2024.
- o. Henerson LA, Canina SW, Friedman KG, et al. American College of Rheumatology Clinical Guidance for Pediatric Patients with Multisystem Inflammatory Syndrome in Children (MIS-C) Associated with SARS-CoV-2 and Hyperinflammation in COVID 19. Version 2. *Arthritis Rheumatol*. 2021; 73:e13-e29.
- p. https://www.cdc.gov/mis/mis-chcp_ctstedc/index.html. Accessed March 2024.

Owners/Authors (Department)
 Austin Dairymple, DO (Pediatric Rheumatology)
 Gloria Lehmann, MD (Pediatric Cardiology)
 Aaron Miller, MD MSPH (Pediatric Infectious Disease)
 Aline Tanios, MD (Pediatric Hospital Medicine)
 Luke Weaver, DO (General Academic Pediatrics)
 Jeanine Cain, PharmD

Approved by SSM Cardinal Glennon Clinical Practice Guidelines Committee May 23, 2024
 Committee Chair: Andrew Ellis, MD (Andrew.Ellis@ssmhealth.com)

[Disclaimer](#)
[Terms of Use](#)

MIS-C DEFINITION:
 Any illness in a person aged < 21 years that meets:

- Clinical criteria AND Lab criteria (Confirmed) - See Box 1
- Clinical criteria AND Epidemiologic Criteria (Probable) - See Box 1
- Vital Records Criteria (Suspected) - See Box 1

**EVALUATE ANY PATIENT < 21 YEARS
BASED ON CLINICAL JUDGEMENT**
*The above case definition does not define who
should have a diagnostic evaluation*

STANDARD INITIAL ASSESSMENT IN A PATIENT WITH SUSPECTED MIS-C

- Vital signs, including Temperature, Heart Rate, Blood Pressure, SpO2, Respiratory Rate
- History and Physical Exam
 - Evaluate for evidence of inflammation
 - Utilize Epic Haiku to photograph any dermatologic or mucosal findings, if available
- COVID-19 exposure and diagnosis history
- Consider Differential Diagnosis, including, but not limited to:
 - Bacterial sepsis
 - Kawasaki Disease
 - Staph Scalded Skin Syndrome (SSSS)
 - Toxic Shock Syndrome
 - Myocarditis
 - Serum sickness
 - Tick-borne illness
 - Viral Infections

Box 1: Clinical Definition Criteria

- **Clinical Criteria**
- An illness characterized by **all of the following** in the absence of a more likely alternative diagnosis

Subjective OR documented fever ≥ 38°C	Clinical severity requiring hospitalization or resulting in death	Evidence of systemic inflammation indicated by C-reactive protein (CRP) ≥ 3.0mg/dL (30mg/L)	New-onset inflammation in at least two of the following categories:
			1) Cardiac a. Left ventricular ejection fraction < 55% b. Coronary artery dilation, aneurysm, or ectasia c. Troponin elevated above laboratory normal range or indicated as elevated in a clinical note 2) Mucocutaneous a. Rash b. Oral mucosal inflammation (erythema or swelling, drying/fissuring of the lips, strawberry tongue) c. Conjunctivitis or conjunctival injection d. Extremity findings (erythema or edema of the hands or feet) 3) Shock 4) Gastrointestinal a. Abdominal pain b. Vomiting c. Diarrhea 5) Hematologic a. Platelet count < 150,000 cells/μL b. Absolute lymphocyte count (ALC) < 1,000 cells/μL

- **Laboratory Criteria - One** of the following

Detection of SARS-CoV-2 RNA in a clinical specimen** up to 60 days prior to or during hospitalization	Detection of SARS-CoV-2 specific antigen in a clinical specimen** up to 60 days prior to or during hospitalization	Detection of SARS-CoV-2 specific antibodies^ in serum, plasma, or whole blood associated with current illness resulting in or during hospitalization
** = Includes self-administered testing using over-the-counter test kits		
^ = Includes a positive serology test regardless of COVID-19 vaccination status		

- **Epidemiologic Linkage Criteria**
- Close contact with a confirmed or probable case of COVID-19 disease in the 60 days prior to hospitalization
- Close contact defined as being within 6 feet for at least 15 minutes over a 24 hour period
- **Vital Records Criteria**
- A person who's death certificate lists MIS-C or multisystem inflammatory syndrome as an underlying cause of death or a significant condition contributing to death

POSSIBLE MIS-C

PRESENCE OF SHOCK?
 Clinical evidence of decreased cardiac output or hypotension/vasopressor requirement

NO

YES

- OBTAIN**
- CBC with differential
 - CMP
 - ESR and CRP
 - Troponin
 - COVID-19 PCR
 - Consider:
 - COVID-19 serology
 - Blood culture
 - Other testing as clinically indicated

- Evaluate and treat for sepsis
 - Stabilize circulation, airway, breathing as clinically indicated
 - Blood cultures, Fluids, pressors, antibiotics as clinically indicated
- Obtain Labs
 - CBC with differential
 - Troponin
 - CMP
 - Ferritin
 - ESR and CRP
 - Fibrinogen
 - COVID-19 PCR +/- serologies
 - D-dimer
 - Respiratory PCR panel
 - PT/PTT
 - BNP
- Obtain Imaging/Procedures
 - EKG
 - Chest X-ray
 - Echocardiogram
- Consult, as indicated:
 - Pediatric Infectious Disease
 - Pediatric Cardiology
 - Pediatric Rheumatology
- Obtain any additional labs, imaging, and provide treatments as indicated

CRP ≥ 3mg/dL (30mg/L) PLUS at least two of the following:

- Elevated troponin
- Mucocutaneous symptoms (see Box 1)
- Gastrointestinal involvement (see Box 1)
- Hematologic Involvement (see Box 1)

Admit to PICU
 • Consider initiating treatment (see Page 2)

NO

YES

- Obtain Labs
 - BNP
 - Ferritin
 - D-dimer
 - PT/PTT
- Obtain procedures/imaging
 - Echocardiogram (urgent vs emergent)
 - Chest x-ray
 - EKG
- Consider
 - Blood cultures
 - Antibiotics

ALL OF THE FOLLOWING ARE PRESENT:

- Vitals, exam, and remainder of labs are reassuring
- Patient is able to tolerate oral intake
- Ability to follow up with PCP in 24-48 hours
- Reliable transportation and means of communicating with health care professionals

NO

YES

Discharge Home
 • Follow up with PCP in 24-48 hours

Admit to General Pediatrics

- Consult Infectious Disease at attending discretion
- Consider initiating treatment (see Page 2)
- Consider alternative diagnoses and additional workup to evaluate for alternative diagnoses
- Consider further evaluation as noted above, if not previously obtained

DECISION TO TREAT HOSPITALIZED PATIENT WITH MIS-C
 • Multi-disciplinary decision to proceed with treatment

FIRST LINE THERAPY

- IVIG 2 gram/kg (max 100 grams)
- AND
- Methylprednisolone IV 1-2mg/kg/day (max 60mg daily)
- AND
- Aspirin by mouth, 3-5mg/kg/day (max 81mg daily)

CONSIDERATIONS

- IVIG
 - Consider split dosing (1gm/kg daily for 2 days) or concomitant diuretic use if depressed cardiac function
 - Give over 12 hours
- Methylprednisolone
 - May use alternative steroid at equivalent dosing
 - May omit if mild disease or a contraindication to glucocorticoids
- Aspirin
 - Contraindicated if active bleeding, significant bleeding risk, or platelets < 80,000/uL
 - Consider additional anti-coagulation therapy in select cases
 - Presence of central venous catheterization, age > 12 years, malignancy, ICU admission
 - D-dimer elevated to > 5 times upper limit of normal
 - Expanding coronary artery aneurysms or coronary artery Z-score > 10.0
 - Documented thrombosis
 - Left ventricular ejection fraction < 35%

Resolution of fevers, improvement in clinical and lab evidence of inflammation and/or end-organ involvement?

CONSIDERATIONS

- Methylprednisolone
 - May use alternative steroid at equivalent dosing
- Infliximab
 - Do not use if concern or features of Macrophage Activation Syndrome (MAS)
- Aspirin
 - Contraindicated if active bleeding, significant bleeding risk, or platelets < 80,000/uL
 - Consider additional anti-coagulation therapy in select cases
 - Presence of central venous catheterization, age > 12 years, malignancy, ICU admission
 - D-dimer elevated to > 5 times upper limit of normal
 - Expanding coronary artery aneurysms or coronary artery Z-score > 10.0
 - Documented thrombosis
 - Left ventricular ejection fraction < 35%

INTENSIFICATION TREATMENT

- Consult Pediatric Rheumatology
- Continue aspirin
- Methylprednisolone IV 10-30mg/kg/day
- OR
- High-dose Anakinra
- OR
- Infliximab 5-10mg/kg IV for 1 dose

Resolution of fevers, improvement in clinical and lab evidence of inflammation and/or end-organ involvement?

OFF PATHWAY

- Sub-specialty consultation (Infectious disease, rheumatology, cardiology) and further treatment recommendations
- Consider alternative diagnosis
- Continue aspirin
- Continue steroids

DISCHARGE HOME

Additional Discharge Requirements

- If no other reason for ongoing hospitalization
- Reliable transportation for return appointments
- Reliable ability to communicate with health care professionals

Follow-up appointments

- PCP within 1 week of discharge
- If rheumatology involved, rheumatology in 2-3 weeks
- If rheumatology not involved, infectious disease in 2-3 weeks
- If cardiology involved, follow up at 14 days and 4-6 weeks

Follow-up testing

- Echocardiogram at 14 days
- Echocardiogram at 4-6 weeks

Medications

- Low-dose aspirin (3-5mg/kg/day, max 81mg) for a minimum of 4 weeks, until cleared by cardiology
- Anti-coagulation
 - If initiated, evaluate for the need to continue, as well as appropriate duration and follow-up
- Steroids
 - Stop at discharge for mild cases that respond to therapy
 - Taper over 2-3 weeks for patients with moderate to severe disease or prolonged high-dose steroid use

YES

YES

NO

NO